Mikado Retail Pricelist (Euro) 03.02.2004

Part-No.  Description Unit Retail minus VAT Retail
00500 Servo DS 361 Stiick 56,03 64,99
00501 Servo DS 3728 Stiick 106,00 122,96
00502 Servo DS 3781 Stick 115,52 134,00
00503 Servo DS 8041 Stiick 65,00 75,40
00504 Servo 9253 Stuck 94,83 110,00
00700 Sideframe right, carbon, LOGO 10 Stck 56,03 65,00
00701 Sideframe left, carbon, LOGO 10 Stick 56,03 65,00
00703 Carbon protector plate LOGO 10/14 Carbon Stiick 17,24 20,00
00704 Battery support plate, carbon, LOGO 10 Carbon Stick 25,86 30,00
00705 Carbon support LOGO 10 Carbon Stiick 12,93 15,00
00706 Front Carbon support plate LOGO 10/14 Carbon Stiick 12,93 15,00
00707 Servo frame LOGO 10 Carbon SET 12,93 15,00
00709 RC-support plate LOGO 10 Carbon Stick 21,55 25,00
00716 Chassis distance bolts LOGO 10/14 Carbon 4 Stk 8,28 9,60
00717 Frame for bearing case, right, LOGO 10/14 Carbon Stick 9,91 11,50
00718 Frame for bearing case, left, LOGO 10/14 Carbon Stiick 9,91 11,50
00719 Frame for tail boom holder, right, LOGO 10/14 Carbon Stiick 9,91 11,50
00720 Frame for tail boom holder, left, LOGO 10/14 Carbon Stick 9,91 11,50
00730 Sideframe right, carbon LOGO 14 Stiick 56,03 65,00
00731 Sideframe left, carbon LOGO 14 Stiick 56,03 65,00
00732 Carbon plate LOGO 14 Stuck 17,24 20,00
00733 Battery support plate, carbon, LOGO 14 Stuck 25,86 30,00
00736 Servo frame LOGO 14 SET 12,93 15,00
00737 RC-support plate, carbon, LOGO 14 Stiick 21,55 25,00
00738 Thrust bearing 10 x 18 x 5,5 Stck 11,12 12,90
00740  Canopy LOGO 14 Stiick 42,24 49,00
00741 Top speed controler plate LOGO 14 Stiick 6,90 8,00
00742 Lower speed controler plate LOGO 14 Stiick 6,90 8,00
00760 Carbon tail boom brace LOGO 10 SET 15,09 17,50
00761 Decal LOGO 10 Carbon Stick 8,62 10,00
00762 Decal LOGO 14 Stiick 10,17 11,80
00800 Sideframe right, carbon LOGO 24 Stiick 64,66 75,00
00801 Sideframe left, carbon LOGO 24 Stiick 64,66 75,00
00805 Carbon support tail plate LOGO 24 Stick 25,86 30,00
00806 Vertical support plate, carbon, LOGO 24 Stiick 25,86 30,00
00807 Carbon battery holder LOGO 24 Stick 11,98 13,90
00808 Carbon battery holder LOGO 24 Stick 11,98 13,90
00809 RC-support plate LOGO 24 Stiick 6,90 8,00
00810 Front distance plate for battery LOGO 24 Stick 6,90 8,00
00811 Rear distance plate for battery, LOGO 24 Stiick 6,90 8,00
00812 Gyro plate LOGO 24 Stick 6,90 8,00
00813 Mounting plate for speed controller LOGO 24 Stick 6,90 8,00
00815 Fastening angle for landing bow LOGO 24 2 Stk 10,34 12,00
00816 Chassis distance bolts LOGO 24 4 Stk 8,28 9,60
00817 Frame for bearing case, right, LOGO 24 Stiick 9,91 11,50
00818 Frame for bearing case, left, LOGO 24 Stiick 9,91 11,50
00819 Frame for tail boom holder, right, LOGO 24 Stiick 9,91 11,50
00820 Frame for tail boom holder, left, LOGO 24 Stiick 9,91 11,50
00821 Control lever 90° LOGO 24 Stiick 3,62 4,20
00822 Bushing @3 x @5 x 7mm Stick 0,86 1,00
00823 Control lever 90° LOGO 24 Stiick 3,62 4,20
00825 Silicon tube for canopy, LOGO 24 2 Stk 1,72 2,00
00827 Rudder control guide LOGO 24 3 Stk 4,74 5,50
00828 Carbon servo holder for tailboom LOGO 10/16/20/24 SET 16,38 19,00
00829 Carbon tail boom 650 mm Stiick 42,24 49,00
00830 Carbon tail boom 730 mm LOGO 24 Stiick 42,24 49,00
00831 Carbon tail boom 810 mm LOGO 24 Stiick 42,24 49,00
00832 Carbon tail boom 690mm LOGO 20 Stick 42,24 49,00
00833 Tail boom long, upgrade set LOGO 20->24 Stiick 69,83 81,00
00834 Driven belt 686 XL LOGO 20 Stuck 16,81 19,50
00835 Driven belt 630 XL LOGO 24 Stick 16,81 19,50
00836 Tail boom brace 550 mm LOGO 24 Stick 5,60 6,50
00840 Thrust bearing 8x16x5 Stick 11,12 12,90
00841 Washer for thrust bearing 2 Stk 1,86 2,16
00845 Spindle shaft for rotor head 109 mm Stuck 8,62 10,00
00846 Hollow spindle shaft for rotor head 109 mm, LOGO 20/24 Stiick 12,07 14,00
00850 Chassis Upgrade Set LOGO 20->24 SET 214,66 249,01
00852 Canopy LOGO 24 Bionic Stuck 59,48 69,00
00853 Decal LOGO 24 Bionic Stiick 22,67 26,30
00855 Threaded rod M3x65 LOGO 24 Stuck 2,84 3,30
00856 Canopy holders LOGO 10/16/20 2 Stk 8,45 9,80
00860 Foam layer for battery, LOGO 24 4 Stk 2,59 3,00
00900 Rotorhead LOGO 20/24 Stuck 150,86 175,00
Mikado Modellhubschrauber, Tel +49 331 951 30 280, Fax +49 331 951 30 281, email: info@mikado-heli.de 1von8




Mikado Retail Pricelist (Euro) 03.02.2004

Part-No.  Description Unit Retail minus VAT Retail
00901 Rotorhead upgrade set LOGO 20 (v2003) LOGO 24 Stiick 94,83 110,00
00902 Assembly Manual Rotorhead LOGO 20/24 Stiick 3,02 3,50
00910 Yoke LOGO 10/16/20 Stuck 17,24 20,00
00912 Pins for yoke 2 Stk 0,69 0,80
00915 Blade Holder LOGO 20/24 Stiick 12,41 14,40
00916 Lever for 100% mixing Stck 6,47 7,50
00917 Bushing for No. 00916 Stuck 1,72 2,00
00918 Mixing arm 100% Stuck 6,47 7,50
00919 Bushing for No. 00918 Stiick 1,72 2,00
00922 Mixing arm for blade-holder, ball-raced; LOGO 20/24 Stiick 12,33 14,30
00923 Mixing arm without ball bearings LOGO 20/24 Stiick 5,34 6,20
00924 Bushing for No. 00923, 3x4x5 mm Stick 1,72 2,00
00930 Ball bearing 3x7x3 Stick 5,26 6,10
00932 Rotor disk LOGO 10/16/20/24 Stuck 7,93 9,20
00933 Stabilizer control bridge LOGO 10/16/20 Stuck 6,21 7,20
00935 Seesaw LOGO 10/16/20 Stuck 5,95 6,90
00936 Slide bearing 4x13x5 2 Stk 5,26 6,10
00937 Ball bearing 4x13x5 Stiick 5,26 6,10
00939 Seesaw bolt LOGO 10/16/20 Stuck 4,22 4,90
00940 Seesaw bolt LOGO 10 Stiick 3,02 3,50
00941 Ball bearing 3x10x4 Stiick 5,26 6,10
00942 Slide bearing 4x10x4 2 Stk 2,59 3,00
00946 Spindle shaft for rotor head, titan, 106 mm Stick 25,86 30,00
00947 Spindle shaft for rotor head 106 mm Stiick 8,62 10,00
00949 Thrust bearing 8x16 LOGO 30 Stuck 7,07 8,20
00950 Dumper rubber 3x8 4 Stk 2,24 2,60
00951 Dumper rubber 3x7 4 Stk 2,24 2,60
00952 Spacers for damping rings 2 Stk 4,05 4,70
00954 Ball bearing 8x16x5 Stiick 5,26 6,10
00955 Flybar 400 mm Stuck 7,41 8,60
00956 Flybar 450 mm LOGO 20 Stiick 7,41 8,60
00957 Flybar 500 mm LOGO 24 Stuck 7,41 8,60
00958 Flybar paddles @ 4mm, 26 g 2 Stk 12,33 14,30
00959 Flybar paddle @4 mm, 45 g, LOGO 20/24 2 Stk 16,81 19,50
00961 Ball bolt 4 mm LOGO 20 Stiick 8,45 9,80
00965 Double ball link LOGO 10/16/20 2 Stk 5,34 6,20
00968 Washout with slide-bearing LOGO 10/16 Stiick 17,24 20,00
00969 Wash-out block for no. 00968 LOGO 10/16 Stuck 4,66 5,40
00970 Washout ball-raced Stick 42,24 49,00
00971 Aluminium washout ball-raced Stiick 50,86 59,00
00972 Wash-out block for no. 00970 Stick 4,66 5,40
00973 Aluminum wash-out unit Stick 21,12 24,50
00978 Lever for slide-bearing, wash-out LOG 10/16 Stiick 5,34 6,20
00979 Lever for ball-bearing Stck 5,34 6,20
00980 Bolt for Y-link LOGO 10/16/20 2 Stk 3,02 3,50
00981 Y-link LOGO 10/16/20 2 Stk 7,93 9,20
00982 Bolt with safety clips LOGO 10/16 Stiick 2,16 2,50
00986 Safety clips @3 mm LOGO 10/16 10 Stk 2,07 2,40
00997 Pin for swashplate M3 Stiick 4,74 5,50
01003 Pivot bolt M2.5x6 (2pieces) 2 Stk 3,28 3,80
01004 Pivot bolt M2.5x8 (2pieces) 2 Stk 3,28 3,80
01005 Pivot bolt M2.5x10 (2 pieces) 2 Stk 3,28 3,80
01040 Rotorblade fibreglass S airfoil clockwise 660mm Paar 68,10 79,00
01041 Rotorblade fibreglass S airfoil counter-clockwise 660mm Paar 68,10 79,00
01048 Rotorblade fibreglass S airfoil counter-clockwise 600mm Paar 68,10 79,00
01049 Rotorblade fibreglass symmetrical clockwise 550mm Paar 59,48 69,00
01050 Rotorblade carbon symmetrical clockwise 600mm LOGO 20 Paar 59,48 69,00
01055 Rotorblade wood semi-symmetrical clockwise 550mm Paar 25,43 29,50
01056 Rotorblade wood symmetrical clockwise 600mm Paar 30,17 35,00
01212 Main gear case LOGO 30 Stiick 16,00 18,56
01215 Hexagonal bolts LOGO 30 2 Stk 6,60 7,66
01217 Gear pinion LOGO 30 Stlick 19,00 22,04
01221 Ball bearing 6x15x5 Stuck 5,26 6,10
01228 Pinion 6mm LOGO 30 Stiick 9,70 11,25
01329 Ball bearing 10x19x5 Stuck 5,26 6,10
01344 Safety ring @10mm Stuck 0,86 1,00
01384 Main gear LOGO 30 Stuck 13,00 15,08
01385 Freeway hub LOGO 30 Stuck 29,00 33,64
01410 Tailrotor case LOGO 30 Stick 15,00 17,40
01415 Tailrotor mounted LOGO 30 Stiick 7,00 8,12
01427 Tail rotor lever, LOGO 30 Stiick 10,93 12,68
01428 Tail rotor lever ball-raced Stick 6,50 7,54
01430 Tail pitch plate LOGO 30 Stuck 5,17 6,00
Mikado Modellhubschrauber, Tel +49 331 951 30 280, Fax +49 331 951 30 281, email: info@mikado-heli.de 2von 8




Mikado Retail Pricelist (Euro) 03.02.2004

Part-No.  Description Unit Retail minus VAT Retail
01433 Control ring LOGO 30 Stiick 4,40 5,10
01440 Ball bearing 6x10x2,5 Stiick 5,26 6,10
01445 Control sleeve LOGO 30 Stiick 6,72 7,80
01450 Tail rotor hub LOGO 30 Stiick 5,69 6,60
01455 Tail rotor blades LOGO 30 2 Stk 7,41 8,60
01462 Tail rotor blade holder LOGO 30 Stiick 6,64 7,70
01463 Bushing for tail rotor blade holder LOGO 30 Stick 0,86 1,00
01465 Coupling tailrotor LOGO 30 Stuck 7,76 9,00
01466 Bushing 5x13 Stiick 1,72 2,00
01470 Tail rotor shaft LOGO30 Stiick 7,41 8,60
01472 Ball bearing 5x13x4 Stiick 5,26 6,10
01560 Ball link 2,0 mm (10 pieces) 10 Stk 5,26 6,10
01562 Ball link 2,0 mm (20 pieces) 20 Stk 8,79 10,20
01565 Ball links 2.5 mm (10 pieces) 10 Stk 5,26 6,10
01567 Ball links 2,5 mm (20 pieces) 20 Stk 8,79 10,20
01569 Ball link angular 2.5 mm (10 pieces) 10 Stk 8,79 10,20
01570 Balls (10 pieces) 10 Stk 6,55 7,60
01572 Balls (20 pieces) 20 Stk 8,36 9,70
01573 Ball @8mm (4 pieces) 4 Stk 7,93 9,20
01574 Ball for tailboom brace 4 Stk 4,74 5,50
01580 Control rod 80mm Stick 1,72 2,00
01581 Control rod 110mm Stiick 1,72 2,00
01582 Control rod 120mm Stick 1,72 2,00
01583 Control rod 105mm Stiick 1,72 2,00
01584 Control rod 100mm Stck 1,72 2,00
01585 Control rod 70mm Stick 1,72 2,00
01586 Control rod 60mm Stiick 1,72 2,00
01587 Control rod 55mm Stiick 1,72 2,00
01588 Control rod 40mm Stiick 1,72 2,00
01589 Control rod 30mm Stiick 1,72 2,00
01590 Control rod 50mm Stick 1,72 2,00
01591 Control rod 45mm Stiick 1,72 2,00
01600 Jet-Ranger kit Stiick 258,62 300,00
01601 Vertical stabilizer, glass-fiber, for Jet Ranger Stiick 25,86 30,00
01630 Glasses Jet-Ranger Stuck 25,86 30,00
01660 Landing bow @10mm, white Stiick 8,36 9,70
01661 Landing bow @10mm, black Stick 8,36 9,70
01664 Skid pipe @10mm Stick 4,31 5,00
01665 Caps for skid pipe @10mm, white (10 pieces) 4 Stk 2,07 2,40
01666 Caps for skid pipe @10mm, black (4 pieces) 4 stk 2,07 2,40
01772 Decal Jet-Ranger red/orange Stick 21,55 25,00
01900 Cylinder screw M2x3 10 Stk 2,07 2,40
01901 Cylinder screw M2x6 10 Stk 2,07 2,40
01902 Cylinder screw M2x8 (10 pieces) 10 Stk 2,07 2,40
01903 Cylinder screw M2x10 10 Stk 2,07 2,40
01904 Cylinder screw M2x16 10 Stk 2,07 2,40
01905 Cylinder screw M2x18 (10 pieces) 10 Stk 2,07 2,40
01906 Cylinder screw M2x14 10 Stk 2,07 2,40
01910 Countersunk screw M3x10 10 Stk 2,33 2,70
01911 Countersunk screw M2x10 10 Stk 2,07 2,40
01914 Countersunk screw M4x10 10 Stk 2,33 2,70
01915 Countersunk screw M3x8 10 Stk 2,33 2,70
01916 Cylinder screw M3x22 (4 pieces) 4 stk 2,07 2,40
01918 Cylinder screw M3x28 4 Stk 4,05 4,70
01920 Set screw M3x3 (10 pieces) 10 Stk 2,33 2,70
01921 Set screw M3x5 10 Stk 2,33 2,70
01922 Set screw M4x5 10 Stk 2,59 3,00
01923 Set screw M3x4 10 Stk 2,33 2,70
01939 Socket head cap screw M3x10 4 Stk 3,45 4,00
01940 Socket head cap screw M2,5x8 4 Stk 2,59 3,00
01951 Socket head cap screw M3x6 10 Stk 2,59 3,00
01952 Socket head cap screw M3x8 10 Stk 2,59 3,00
01953 Socket head cap screw M3x10 10 Stk 2,59 3,00
01954 Socket head cap screw M3x12 10 Stk 2,59 3,00
01955 Socket head cap screw M3x14 10 Stk 2,59 3,00
01956 Socket head cap screw M3x16 10 Stk 2,59 3,00
01957 Socket head cap screw M3x20 10 Stk 2,59 3,00
01958 Socket head cap screw M3x25 10 Stk 2,59 3,00
01959 Socket head cap screw M3x45 4 Stk 5,52 6,40
01960 Socket head cap screw M3x50 4 Stk 5,52 6,40
01961 Socket head cap screw M3x35 4 Stk 5,52 6,40
01962 Socket head cap screw M3x30 4 Stk 5,52 6,40
01963 Socket head cap screw M3x55 2 Stk 5,52 6,40

Mikado Modellhubschrauber, Tel +49 331 951 30 280, Fax +49 331 951 30 281, email: info@mikado-heli.de 3von 8




Mikado Retail Pricelist (Euro) 03.02.2004

Part-No.  Description Unit Retail minus VAT Retail
01964 Socket flat head cap screw M3x12 4 Stk 5,52 6,40
01965 Cap screws M3x18 (yoke) 3 Stk 1,55 1,80
01972 Socket head cap screw M4x12 4 Stk 2,59 3,00
01974 Socket head cap screw (blade holder) M4 2 Stk 4,31 5,00
01975 Socket head cap screw (blade holder) M3 2 Stk 4,31 5,00
01980 Socket head cap screw M5x14 4 Stk 2,59 3,00
01981 Socket head cap screw M5x14 2 Stk 2,59 3,00
02001 Washer 3x6x0.5 10 Stk 2,33 2,70
02002 Washer 3x5x0.5 4 Stk 2,33 2,70
02003 Washers 3x5x0.2 (10 pieces) 10 Stk 2,33 2,70
02004 Washer 5x10x0.1 4 Stk 2,33 2,70
02005 Washer 6x9,9x0,2 10 Stk 2,33 2,70
02009 Washer 10x16x0.5 4 Stk 2,33 2,70
02010 Washer 10x16x0.5 4 Stk 2,33 2,70
02011 Washer 3x9x1 10 Stk 2,33 2,70
02012 Washer 3x7x0,5 10 Stk 2,33 2,70
02013 Washer 4x8x1 10 Stk 2,33 2,70
02015 Washer 4x12x1 10 Stk 2,33 2,70
02016 Washer 4x12x1 4 Stk 2,33 2,70
02017 Washer 4,3 x 20 x 1 4 Stk 2,33 2,70
02018 Washer @2,2 x @4,5 x 0,5mm 10 Stk 2,33 2,70
02062 Self tapping screw 2.9x13 10 Stk 1,98 2,30
02063 Self tapping screw 2.9x19 10 Stk 1,98 2,30
02064 Self tapping screw 2.9x16 10 Stk 1,98 2,30
02065 Self tapping screw 3,5x22 4 Stk 1,98 2,30
02070 Hex nut M2 10 Stk 1,98 2,30
02072 Hex nut M3 10 Stk 1,98 2,30
02074 Hex lock nut M3 10 Stk 2,33 2,70
02076 Hex lock nut M4 10 Stk 2,33 2,70
02125 Canopy LOGO 30 Stuck 42,24 49,00
02130 Pinion 22 teeth LOGO 30 Stiick 12,07 14,00
02134 Battery pack RC2400 (13) Stuck 67,24 78,00
02135  Battery pack RC2400 (14) Stiick 72,41 84,00
02136 Battery pack RC2400 (15) Stick 77,59 90,00
02137 Battery pack RC2400 (12) Stiick 62,07 72,00
02138 Battery pack RC2400 (11) Stiick 56,90 66,00
02139 Battery pack RC2400 (10) Stick 51,72 60,00
02140  Battery pack RC2400 (9) Stiick 46,55 54,00
02141 Battery pack RC2400 (8) Stiick 41,38 48,00
02142  Battery pack RC2400 (8) Stiick 51,72 60,00
02143 Hollow main rotor shaft LOGO 30 Stiick 17,16 19,90
02144 Carbon tube drive LOGO 30 Stick 64,66 75,00
02145 Battery pack RC2400 (8) Stiick 77,59 90,00
02170 Safety plugs @4mm 2 Stk 4,83 5,60
02171 Safety plugs 10 Stk 24,14 28,00
02173 Safety plugs assembly kit Stiick 6,03 7,00
02175 cable straps 98x2,5 black 10 Stk 2,24 2,60
02185 Tailboom 840mm LOGO 30 Stiick 12,93 15,00
02186 Battery rings LOGO 30 4 Stk 5,86 6,80
02187 Battery holder LOGO 30 Stiick 11,21 13,00
02188 Canopy holders LOGO 30 Stuck 8,45 9,80
02189 Ball links @8mm 2 Stk 3,45 4,00
02190 Tail boom brace 380 mm LOGO 16 Stick 4,14 4,80
02191 Tail boom brace 460mm LOGO 20 Stick 4,14 4,80
02192 Rudder control guide LOGO 30 3 Stk 4,74 5,50
02193 Tail rotor rod LOGO 30 Stiick 2,59 3,00
02196 Vertical stabilizer, carbon LOGO 30 Stiick 22,41 26,00
02197 Tail drive shaft, 2mm Stick 2,59 3,00
02277 LOGO 10 Carbon electric helicopter kit Stiick 473,28 549,00
02278 LOGO 14 Carbon electric helicopter kit Stuck 559,48 649,00
02279 LOGO 24 electric helicopter kit (Rotor-& 1,5 m) Stiick 688,79 799,00
02280 LOGO 24 electric helicopter kit Stuck 688,79 799,00
02281 LOGO 20 electric helicopter kit Stuck 516,38 599,00
02285 LOGO 16 kit Stiick 343,97 399,00
02287 LOGO 10 electric helicopter kit Stick 331,90 385,00
02288 LOGO 10 easy kit Stiick 214,66 249,00
02301 Assembly Manual LOGO 20 Stiick 8,79 10,20
02302 Assembly Manual LOGO 16 Stuck 8,79 10,20
02303 Assembly Manual LOGO 10 Stuck 8,79 10,20
02304 Assembly Manual LOGO 10 easy Stiick 8,79 10,20
02305 Assembly Manual LOGO 10 easy in English Stiick 8,79 10,20
02306 Assembly Manual LOGO 10 Stiick 8,79 10,20
02307 Assembly Manual LOGO 24 Stiick 18,00 20,88
Mikado Modellhubschrauber, Tel +49 331 951 30 280, Fax +49 331 951 30 281, email: info@mikado-heli.de 4von 8




Mikado Retail Pricelist (Euro)

03.02.2004

Part-No.  Description Unit Retail minus VAT Retail
02314 Blade holder 12 mm Stiick 11,03 12,80
02320 Mixing arm with slide-bearing Stiick 4,57 5,30
02321 Bushing for no. 02320 Stick 0,86 1,00
02322 Mixing arm blade holder, ball raced LOGO 10/16/20 Stiick 12,33 14,30
02323 Mixing arm without ball bearing Stiick 4,57 5,30
02324 Bushing for no. 2322 Stck 0,86 1,00
02330 Ball bearing 3x6x2,5 Stuck 5,26 6,10
02343 Spindle shaft Alu 86 mm LOGO 10 Stuck 9,74 11,30
02344 Thrust bearing set Alu LOGO 10 Stiick 30,43 35,30
02345 Thrust bearing set, steel, LOGO 10/16 Stiick 30,43 35,30
02346 Spindle shaft 74 mm alu LOGO 10 Stuck 8,79 10,20
02347 Spindle shaft Alu 86mm, steel, LOGO 10 Stuck 9,74 11,30
02348 Spindle shaft 74 mm alu LOGO 10 Stuck 8,79 10,20
02349 Thrust bearing 6x14 Stiick 11,12 12,90
02350 Washer for thrust bearing 2 Stk 1,86 2,16
02351 Ball bearing 8x14x4 Stiick 5,26 6,10
02356 Flybar @3 x 360mm Stiick 7,41 8,60
02358 Flybar paddle @3 mm 2 Stk 12,24 14,20
02359 paddles lightweight @3mm, 16g 2 Stk 16,38 19,00
02360 Adhesive foil for light-weight paddles no. 2359 2 Stk 3,53 4,10
02361 Ball bolt 3mm LOGO 10/16 2 Stk 8,45 9,80
02364 Swashplate aluminum Stiick 64,66 75,00
02365 Swashplate Stiick 33,62 39,00
02366 Swashplate aluminum Stiick 64,66 75,00
02369 Ball bridge Stiick 5,60 6,50
02370 Hex bolt set, plastic SET 5,95 6,90
02371 Hex bolts alu LOGO 10 SET 11,72 13,60
02372 Hex bolts alu LOGO 16/20 SET 15,09 17,50
02375 mainframe LOGO 16/20 right Stiick 21,55 25,00
02376 mainframe LOGO 16/20 left Stiick 21,55 25,00
02377 Frame for mini servos LOGO 16/20 Stick 7,59 8,80
02378 Base plate carbon LOGO 16/20 Stiick 27,59 32,00
02379 Motor plate LOGO 10/16/20 Stuck 15,52 18,00
02380 Bearing case for mainshaft LOGO 10 Stick 8,45 9,80
02381 Bearing case for mainshaft LOGO 16/20 Stiick 8,45 9,80
02382 Canopy holders LOGO 10/16/20 2 Stk 9,22 10,70
02383 Swashplate guide bracket LOGO 10/16/20 Stiick 9,22 10,70
02384 Threaded rod M3x45 Stick 2,84 3,30
02385 Clamp ring @10mm LOGO 10/16/20 Stiick 9,91 11,50
02386 Collar @10mm LOGO 10/16 Stiick 6,72 7,80
02387 Hollow main rotor shaft LOGO 16/20 Stick 17,16 19,90
02388 Bolt 3x20 Stick 0,86 1,00
02389 Magnet holder Stiick 517 6,00
02390 Hexagonal hex bolt SW5,5x20, LOGO 20 Stiick 2,41 2,80
02391 Ball bolt for elevator lever LOGO 20/24 Stick 6,38 7,40
02394 Elevator lever LOGO 20, v.2003 and up Stick 6,81 7,90
02395 Elevator lever LOGO 16/20 Stiick 6,81 7,90
02396 Elevator Lever carbon LOGO 16/20 Stiick 31,03 36,00
02397 Ball bearing 4x8x3 Stick 5,26 6,10
02398 Pivot bearing 4x8x3 2 Stk 4,40 5,10
02400 Aileron lever left and right without ball bearing LOGO 16/20 SET 8,88 10,30
02401 Aileron lever without ball bearing, left and right LOGO 16/20 SET 8,88 10,30
02403 Aileron lever ball-raced, left and right, LOGO 16/20 SET 24,66 28,60
02410 Autorotation hub LOGO 16/20 Stick 22,41 26,00
02412 Main gear 96 teeth, LOGO 16/20 Stiick 11,21 13,00
02413 Bushing 6x12 mm for Lever LOGO 16/20 2 Stk 2,41 2,80
02414 Spacer for main rotorshaft @mm LOGO 16/20 SET 3,88 4,50
02420 RC support LOGO 16/20 Stiick 11,90 13,80
02422 Servo tray LOGO 16/20 Stuck 8,71 10,10
02423 Ball bearing 3x8x3 Stuck 5,26 6,10
02424 Frame LOGO 16/20 Stick 7,24 8,40
02425 Battery rings LOGO 16/20 6 Stk 5,86 6,80
02430 Tail boom long, upgrade set SET 42,24 49,00
02441 support for horizontal fin 2 Stk 4,22 4,90
02442 Tail rotor case LOGO 10/16/20 Stick 11,12 12,90
02444 Driven belt 564 XL LOGO 16 Stiick 16,81 19,50
02445 Driven belt 592 XL LOGO 20 Stuck 16,81 19,50
02446 Tall rotor lever with slidebearing Stiick 5,26 6,10
02447 Tail rotor lever ball-raced LOGO 10/16/20 Stick 12,33 14,30
02448 Bushing for tail rotor lever ball-raced Stiick 0,86 1,00
02449 Tail rotor lever for ball bearing Stick 5,26 6,10
02450 Tail pitch plate LOGO 10/16/20 Stiick 5,34 6,20
02451 Bushing 4x10 for tail rotor lever Stiick 1,72 2,00
Mikado Modellhubschrauber, Tel +49 331 951 30 280, Fax +49 331 951 30 281, email: info@mikado-heli.de 5von 8




Mikado Retail Pricelist (Euro) 03.02.2004

Part-No.  Description Unit Retail minus VAT Retail
02452 Control ring LOGO 10/16/20 Stiick 4,40 5,10
02455 Control sleeve LOGO 10/16/20 Stiick 6,72 7,80
02458 Tail rotor hub LOGO 10/16/20 Stuck 5,69 6,60
02459 Tail rotor blades LOGO 24 2 Stk 7,41 8,60
02460 Tail rotor blades LOGO 10/16 2 Stk 7,41 8,60
02461 Tall rotor blades LOGO 20 2 Stk 7,41 8,60
02462 Tail rotor blade holder LOGO 10/16/20 Stuck 6,64 7,70
02463 Bushing 4,8x3x2.1 Stuck 0,86 1,00
02465 Gear driver with pin LOGO 10/16/20 Stuck 3,88 4,50
02466 Tail drive pulley LOGO 10/16/20 Stiick 7,33 8,50
02467 Gear driver with pin LOGO 10/16/20 Stuck 4,40 5,10
02468 Pin 2x8 3 Stk 2,59 3,00
02470 Ball bearing 5x10x4 Stiick 5,26 6,10
02471 Tail boom brace fixing LOGO 16/20 Stuck 4,83 5,60
02475 Tail rotor shaft hardened LOGO 10/16/20 Stick 10,78 12,50
02476 Tail rotor shaft LOGO 10/16 Stuck 7,41 8,60
02478 Antenna tube LOGO 10/16/20 Stiick 2,24 2,60
02479 Tail boom long, upgrade set SET 42,24 49,00
02480 Tailboom 650 mm LOGO 16 Stuck 12,93 15,00
02481 Tailboom 690 mm LOGO 20 Stiick 12,93 15,00
02482 Rudder control guide LOGO 20 3 Stk 4,74 5,50
02483 Tail rotor rod 635mm LOGO 16 Stiick 2,59 3,00
02484 Tail rotor rod 675mm LOGO 20 Stick 2,59 3,00
02485 Tail boom holder LOGO 10/16/20 Stuck 16,81 19,50
02486 Gyro plate carbon LOGO 10/16/20 Stiick 12,93 15,00
02487 Drive pulley main gear LOGO 16/20 (module 1) Stick 7,24 8,40
02488 Pin @4 x 32 mm, LOGO 10/16/20 Stuck 2,24 2,60
02489 Ball bearing 4x9x4 Stiick 5,26 6,10
02490 Vertical stabilizer LOGO 10/16/20 Stiick 7,93 9,20
02491 Horizontal stabilizer LOGO 10/16/20 Stick 7,07 8,20
02492 Tail boom brace fixing LOGO 16/20 Stick 4,83 5,60
02493 Vertical stabilizer, carbon LOGO 16/20 Stiick 22,41 26,00
02494 Horizontal stabilizer, carbon LOGO 10/16/20 Stiick 22,41 26,00
02495 Landing bow LOGO 10/16/20 Stick 8,36 9,70
02496 Skid pipe LOGO 16/20 Stuck 5,34 6,20
02498 Motor plate washer Alu LOGO 10/16/20 Stiick 9,74 11,30
02499 Motor plate washer LOGO 10/16/20 Stiick 9,74 11,30
02500 Canopy LOGO 20 Stuck 42,24 49,00
02501  Canopy fixing rings LOGO 10/16/20 2 Stk 1,72 2,00
02502 Decal LOGO 20 Stiick 10,34 12,00
02503 Canopy fixing rings LOGO 10/16/20 2 Stk 1,72 2,00
02504 Decal LOGO 16 Stick 10,34 12,00
02505 Canopy LOGO 16 Stuck 42,24 49,00
02508 Pinion 8 teeth, module 1 Stiick 11,21 13,00
02509 Pinion 9 teeth, module 1 Stick 11,21 13,00
02510 Pinion 10 teeth, module 1 Stuck 11,21 13,00
02511 Pinion 11 teeth, module 1 Stiick 11,21 13,00
02512 Pinion 12 teeth, module 1 Stiick 11,21 13,00
02520 Crash-kit LOGO 16 SET 103,45 120,00
02521 Crash-kit LOGO 20 SET 116,38 135,00
02522 Crash-kit LOGO 10 SET 93,10 108,00
02530 Linear BEC, 6 to 12 cells LOGO 10 Stiick 25,86 30,00
02531 Switching regulator BEC, 12 to 30 cells, LOGO 10/16/20 Stiick 56,03 65,00
02539 Motor Kontronik Tango 45-06 Stuck 284,48 330,00
02540 Motor Kontronik Tango 45-08 Stick 284,48 330,00
02541 Motor Kontronik Tango 45-10 Stiick 284,48 330,00
02543 Motor Hacker B50-14L Stuck 180,17 209,00
02544 Motor Hacker B50-15L Stiick 180,17 209,00
02545 Motor Hacker B50-16L Stuck 180,17 209,00
02547 Motor Hacker C50-14L Stiick 206,00 238,96
02548 Motor Hacker C50-15L Stick 206,00 238,96
02550 Plettenberg HP 300/25/A4 Heli Stuck 263,79 306,00
02552 Plettenberg HP 300/30/A4 Heli Stiick 263,79 306,00
02553 Plettenberg HP 300/25/A3 Heli Stiick 263,79 306,00
02554 Plettenberg HP 300/30/A Heli Stuck 263,79 306,00
02555 Plettenberg HP 300/20/A3 Heli Stiick 251,72 292,00
02556 Plettenberg HP 220/30/A4/P4- Heli Stuck 185,34 215,00
02557 Plettenberg HP 220/20/A3/ P6 - Heli Stuck 193,97 225,00
02568 Plettenberg HP 290/30/11 Torque Heli Stiick 206,03 239,00
02575 Speed controller Schulze future 32.40k Stiick 181,03 210,00
02576 Speed controller Schulze future 18.46k Stiick 155,17 180,00
02577 Speed controller Schulze future 18.36 Stick 129,31 150,00
02580 Speed controller Kontronik BEAT 50-8-30 Stuck 258,62 300,00
Mikado Modellhubschrauber, Tel +49 331 951 30 280, Fax +49 331 951 30 281, email: info@mikado-heli.de 6 von 8




Mikado Retail Pricelist (Euro)

03.02.2004

Part-No.  Description Unit Retail minus VAT Retail
02581 Speed controller Kontronik BEAT40-6-18 Stick 155,17 180,00
02582 Speed controller Kontronik Jazz 55-6-18 Stiick 181,03 210,00
02583 Speed controller Kontronik BEAT 40-8-24 Stiick 210,00 243,60
02588 Speed controller Kontronik StarOPT 50-10-30 Stiick 73,28 85,00
02590 Speed controler Hacker Master Heli 40A Stiick 102,59 119,00
02599 Ferrite ring Stiick 8,62 10,00
02600 Motor set Plettenberg HP 300/20/A3 Heli + future 32.40k Stiick 418,10 485,00
02601 Motor set Tango 45-08 + Jazz 55-6-18 Stiick 395,69 459,00
02602 Motor set Tango 45-10 + Jazz 55-6-18 Stick 395,69 459,00
02603 Motor set Tango 45-06 + BEAT 50-8-30 Stiick 395,69 459,00
02606 Plettenberg HP 300/25/A3 Heli + Schulze future 32.40k Stiick 418,10 485,00
02607 Plettenberg HP 300/25/A4 Heli + Schulze future 32.40k Stiick 418,10 485,00
02615 Motor set 300/30/A3 Heli+ future 32.40k Stuck 418,10 485,00
02616 Plettenberg HP 300/30/A4 Heli + Schulze future 32.40k Stiick 418,10 485,00
02617 Plettenberg HP 220/30/A4/P4 - Heli + future 18.46K Stick 340,52 395,00
02618 Motor set HP 220/20/A3/P6 - Heli + future 18.36 Stuck 323,28 375,00
02619 Motor set FUN 500-19 + Smile 40-6-12 Stiick 301,72 350,00
02620 Motor set Kontronik FUN 600-15 + Jazz 55-6-18 Stiick 301,72 350,00
02621 Motor set FUN 600-17 + Jazz 55-6-18 Stuck 327,59 380,00
02622 Motorset Orbit 15-16 + future 18.46K Stuck 266,38 309,00
02623 Motor Orbit 15-16 Stuck 111,21 129,00
02625 Motor FUN 600-17 Stuck 150,00 174,00
02626 Motor FUN 600-15 Stiick 150,00 174,00
02630 Motor set B50-14L + Master Heli 40 3P Stuck 282,76 328,00
02631 Motor set B50-15L + Master Heli 40 3P Stiick 282,76 328,00
02632 Motor set B50-16L + Master Heli 40 3P Stuck 282,76 328,00
02635 Motor set B50-14L + Future 18.46K Stuck 335,34 389,00
02636 Motor set B50-15L + Future 18.46K Stiick 335,34 389,00
02637 Motor set B50-16L + Future 18.46K Stiick 335,34 389,00
02640 Heat sink for FUN 600 motors Stiick 16,12 18,70
02642 Cooling fan for FUN 600 motors Stick 22,41 26,00
02648 Motorset C50-15L + Future 18.46K Stiick 361,17 418,96
02710 Rotorblade wood symmetrical 500mm Paar 25,52 29,60
02712 Rotorblade fibreglass symmetrical clockwise 500mm Paar 59,48 69,00
02713 Rotorblade carbon, symmetrical clockwise 500 Paar 59,48 69,00
02714 Rotorblade carbon, symmetrical clockwise 550 Paar 64,66 75,00
02720 Mainframe right LOGO 10 Stiick 21,55 25,00
02721 Mainframe left LOGO 10 Stiick 21,55 25,00
02724 Battery fixing rings LOGO 10 4 Stk 5,86 6,80
02725 Main gear 200 teeth LOGO 10 Stiick 10,78 12,50
02728 Drive pulley main gear, 40 teeth (module 0.5), LOGO 10 Stiick 7,41 8,60
02730 Hub for main gear LOGO 10 easy Stiick 10,52 12,20
02731 Autorotation hub LOGO 10 Stiick 25,09 29,10
02740 Hollow main rotor shaft LOGO 10 Stck 12,33 14,30
02741 Hollow main rotor shaft LOGO 10, hardened Stiick 18,10 21,00
02750 Flybar 300 mm Stiick 7,41 8,60
02755 Dumper rubber set, standard SET 2,84 3,30
02756 Dumper rubber, set for 3d SET 2,84 3,29
02758 Carbon tail boom 560 mm LOGO 10 Stiick 37,93 44,00
02759 Tailboom 620 mm LOGO 10 Stiick 11,47 13,30
02760 Tailboom 560mm LOGO 10 Stuck 11,47 13,30
02761 Tail boom brace LOGO 10 SET 6,38 7,40
02762 Tail rotor rod 545mm LOGO 10 Stick 2,59 3,00
02763 Rudder control guide LOGO 10 2 Stk 4,40 5,10
02764 Tail rotor rod 605 mm LOGO 10 Stiick 2,59 3,00
02765 Driven belt 490 XL LOGO 10 Stiick 10,34 12,00
02766 Driven belt 540 XL LOGO 10 Stiick 10,34 12,00
02769 Tail boom long, upgrade set SET 24,40 28,30
02770 Control rod 30 mm, M2,5 LOGO 10 3 Stk 3,10 3,60
02775  Skid pipes LOGO 10 2 Stk 8,45 9,80
02780 Vertical stabilizer carbon, LOGO 10 Stick 22,41 26,00
02781 Horizontal stabilizer, carbon LOGO 10/16/20 Stick 22,41 26,00
02782 Battery support plate, carbon, LOGO 10 Stick 22,41 26,00
02788 Windshield LOGO 10 Stiick 12,93 15,00
02789 Canopy LOGO 10, without windshield Stuck 12,93 15,00
02790 Canopy kit LOGO 10 Stiick 21,55 25,00
02791 Canopy LOGO 10 Stuck 42,24 49,00
02792 Decal LOGO 10 Stiick 8,62 10,00
02813 Pinion 13 teeth @5mm, module 0,5 LOGO 10 Stick 7,76 9,00
02814 Pinion 14 teeth @5mm, module 0,5 LOGO 10 Stiick 7,76 9,00
02815 Pinion 15 teeth @5mm, module 0,5 LOGO 10 Stiick 7,76 9,00
02816 Pinion 16 teeth @5mm, module 0,5 LOGO 10 Stick 7,76 9,00
02817 Pinion 17 teeth @5mm, module 0,5 LOGO 10 Stiick 7,76 9,00
Mikado Modellhubschrauber, Tel +49 331 951 30 280, Fax +49 331 951 30 281, email: info@mikado-heli.de 7 von 8




Mikado Retail Pricelist (Euro)

03.02.2004

Part-No.  Description Unit Retail minus VAT Retail
02818 Pinion 18 teeth @5mm, module 0,5 LOGO 10 Stiick 7,76 9,00
02819 Pinion 19 teeth @5mm, module 0,5 LOGO 10 Stiick 10,34 12,00
02820 Pinion 20 teeth @5mm, module 0,5 LOGO 10 Stiick 10,34 12,00
02821 Pinion 21 teeth @5mm, module 0,5 LOGO 10 Stiick 10,34 12,00
02822 Pinion 22 teeth @5mm, module 0,5 LOGO 10 Stiick 10,34 12,00
02823 Pinion 23 teeth @5mm, module 0,5 LOGO 10 Stlick 10,34 12,00
02830 Tailboom 560mm LOGO 10 easy Stiick 11,47 13,30
02832 Driven belt 460 XL LOGO 10 easy Stiick 10,34 12,00
02833 Tail rotor rod 510mm LOGO 10 easy Stick 2,59 3,00
02839 Control rods 60 mm, M2,5 LOGO 10 4 Stk 4,14 4,80
02850 Canopy LOGO 10 easy Stiick 12,93 15,00
02860 Rotorblade wood semi-symmetrical 450mm LOGO 10 easy Paar 25,52 29,60
02910 Pinion 10 teeth, module 0,5, @3,2mm LOGO 10 Stiick 7,76 9,00
02911 Pinion 11 teeth, module 0,5, @3,2mm LOGO 10 Stiick 7,76 9,00
02912 Pinion 12 teeth, module 0,5, @3,2mm LOGO 10 Stiick 7,76 9,00
03000 Main gear 138 teeth, LOGO 16/20/24 Stiick 12,93 15,00
03001 Drive pulley main gear LOGO 16/20/24 (module 0,7) Stiick 7,24 8,40
03010 Pinion 10 teeth @5mm, module 0,7 Stiick 9,91 11,50
03011 Pinion 11 teeth @5mm, module 0,7 Stiick 9,91 11,50
03012 Pinion 12 teeth @5mm, module 0,7 Stiick 9,91 11,50
03013 Pinion 13 teeth @5mm, module 0,7 Stiick 9,91 11,50
03014 Pinion 14 teeth @5mm, module 0,7 Stiick 9,91 11,50
03015 Pinion 15 teeth @5mm, module 0,7 Stiick 11,64 13,50
03016 Pinion 16 teeth @5mm, module 0,7 Stiick 11,64 13,50
03017 Pinion 17 teeth @5mm, module 0,7 Stiick 11,64 13,50
03018 Pinion 18 teeth @5mm, module 0,7 Stiick 11,64 13,50
03030 Tail pitch plate LOGO 10/16/20 Stiick 7,07 8,20
03031 Pin 2x7 4 Stk 2,59 3,00
03032 Bushing 3x 4x12 for blade hole @4 --> @3mm 2 Stk 1,72 2,00
03035 Washer for bladeholder 12 --> 14 mm 4 Stk 3,44 3,99
03036 Canopy holders for LOGO 24 with LOGO 20 Canopy 2 Stk 5,43 6,30
03037 Stabilizer control bridge with metal balls LOGO 10/16/20/24 Stiick 8,02 9,30
03038 Canopy holders LOGO 10/16/20 2 Stk 10,43 12,10
03039 Flybar @3 x 400mm Stuck 7,41 8,60
03040 Hollow main rotor shaft LOGO 14, hardened Stiick 22,41 26,00
03041 Battery fixing rings LOGO 10 2 Stk 3,02 3,50
03042 Ball bearing tuning set rotorhead SET 22,76 26,40
03050 GYRO GY401 + Servo 9253 Stiick 214,65 249,00
Mikado Modellhubschrauber, Tel +49 331 951 30 280, Fax +49 331 951 30 281, email: info@mikado-heli.de 8von 8




